Plunger/Rail Assembly

ltem | Part | Qty./Lift Description
1 16137 2 Plunger (CS0920/CS1020W)
16480 2 Plunger (CS1520/CS1220)
2 09129 8 3/4" Split Lock washer (CS0920/CS1020W)
16154 8 7/8" Lock washer (CS1220/C$1520)
3 VS25259 8 3/4-10 x 3 Socket Head Cap Screw (CS0920/CS1020W)
16475 8 7/8-9 x 3 ¥’lg Hex Head Cap Screw (CS1220/CS1520)
4 16138 2 2 x 68 Hydraulic Cvlinder (CS0920/CS1020W/CS1220)
15075 2 2 x 68 Hydraulic Cylinder (CS1520)
5 16139 2 Cvlinder Sleeve (C$0920/CS1020W)
16425 2 Cylinder Sleeve (CS51220)
6 16376 1 Synch. Rail Assembly (CS0920/CS1020W)
16483 1 Synch. Rail Assembly (CS1220/CS1520)
7 16141 2 Cviinder Capture Plate (CS0920/CS1020W)
16428 2 Cylinder Capture Plate (CS1220)
16422 2 Cylinder Capture Plate (CS1520)
8 16142 8 3/8" External Tooth Lock washer
9 16143 8 3/8-16 x 3/4 Hex Head Capscrew
10 | 16397H 1 Cylinder Hose — 38" 24. oZ
11 16398H 1 Cylinder Hose — 14 {75
12 16146 1 Hydraulic Feed Line
13 15011 1 Union / Adapter
14 17209 1 Male Branch Tee (#6 JIC Male x %" NPT) /S5-24
15 17207 2 Straight Thread Connector (9/16-18) 3. 59
16 40239 1 Coiled Air Line
17 17208 1 Female Connector (1/4” FNPT x 3/8 Metal Tube) 7.9
18 17201 1 Cassette Hose & Fitting Kit (Includes items 10,11,14,15,17)
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